
CALIBRATION OF A WHOLE OF WORKS 
PROCESS SIMULATION MODEL FOR THE 
MANGERE WASTEWATER TREATMENT PLANT 
 

Kevan Brian, AWT New Zealand  
Peter Trafford, Watercare Services Limited 
 

ABSTRACT 
The Mangere Wastewater Treatment Plant (WWTP), situated on the Manukau Harbour, receives the wastewater 
flow from four municipalities of greater Auckland, treating a population equivalent of one million.  The design 
average inflow to the plant is 390,000 m³/day and the current load to the plant consists of 120 tonnes/day of 
BOD5, 130 tonnes/day of total suspended solids (TSS), 18 tonnes/day of total nitrogen (TN), and 1.8 tonnes/day 
of total phosphorous (TP).  This large plant provides primary, secondary and advanced level treatment for all 
flows up to 9 m3/s and primary treatment and UV disinfection for further storm flows of  9 - 16.5 m 3/s.  The 
plant is designed to achieve an effluent standard of 15 mg/L TBOD5, 15 mg/L TSS and a total nitrogen of 9.5 
mg/L (summer) and 35 mg/L (winter). 

A “whole of works” BioWin model was calibrated using the protocols and suggested analytical testing 
contained in “Methods for Wastewater Characterization in Activated Sludge Modeling”, WERF 2003. 

This paper presents a summary of  the testing results versus model for each unit process and a discussion of the 
SBR protocol and its application to a complex treatment process such as Mangere.  The paper also discusses 
some of the key factors influencing the model calibration and some o f the difficulties and uncertainties 
associated with collection, measurement and interpretation of analytical and SBR data for model calibration. 

KEYWORDS 
Process Simulation, calibration, uncertainty, SBR protocol 

1 INTRODUCTION 

The Mangere WWTP is the largest wastewater treatment facility in New Zealand with a population equivalent of 
approximately 1 million people (see figure1).  It discharges, on average, 300,000 cubic metres of treated 
wastewater into the Manukau Harbour per day. 

The treatment process consists of a number of u nit operations including: 

• Screening and grit removal 

• Primary sedimentation 

• Secondary biological treatment via activated sludge 

• Tertiary filtration and UV disinfection 

• Solids thickening, digestion and dewatering 



Figure 1: Aerial View of the Mangere WWTP 

 

In order to understand the interrelationships between each unit process, the effect of effluent q uality, solids 
production and operational cost, a process simulation model was built using BioWin simulation software.  
Details of the model build can be found in McCoy et al 2007. 

BioWin simulation software provides a platform f or the simulation of wastewater treatment processes via 
modified Activated Sludge Models (ASM) and an Anaerobic Digestion Model (AD). 

The BioWin AS/AD model uses ASM variables and a digestion model that is based upon these variables.  The 
key to these models is the “state variables” which make up the basis of the model predictions.  The state 
variables include parameters that cannot be broken down  into sub groups such as ammonia, reactor 
temperature, etc. 

The AS/AD model is based on a Chemical Oxygen Demand, Nitrogen and Phosphorus mass balance.  Each of 
these components is broken down in the model to a state variable.  For example COD is broken down as 
shown in Figure 2: 

Figure 2: Breakdown of COD fractions in BioWin 

 

Calibration of the AS/AD model therefore includes measuring and estimating the wastewater “fractions” and in 
some instances measurement and modification of kinetic and sto ichiometric parameters. 

  
Total COD 

(CODt) 

Unbiodegradable  
COD Biomass 

(Xb) 
Biodeg radable 

COD 

Soluble 
(fus) 

Slowly 
Deg radable 
(Xsc + Xsp) 

Readily 
Deg radable 

(fbs) 
Particulat
e (fup) 



Measurement of the wastewater fractions and their application to the model can be complex and typically 
involves a range of standard and specialized laboratory tests.  Guidelines for this testing have been developed 
over a number of case studies and research programs and are summarized in “Methods for Wastewater 
Characterization in Activated Sludge Modeling” published by the Water Environment Federation (WEF). 

A general guideline for creating a calibrated model based on these methods is summarized in Figure 3 below.  

Figure 3: Modelling Approach  

 

The above approach was used as the basis for the calibration of the Watercare “whole plant” model (note that a 
“whole plant” model refers to the integrated modeling of all the main unit processes in an integrated simulation 
package, and can also be referred to as a “super” model). 

This paper summarizes the techniques used to calibrate the Mangere model, provides a comparison of modelled 
versus measured data and an analysis of the challenges of integrating this information into a simulation. 

2 METHODS 

2.1 ANALYTICAL METHODS 
The first stage of the model calibration was to identify the critical streams around the process and to develop a 
sampling program and pro tocol for each stream.  As the Mangere plant has a large number of recycles and 
interdependent process streams, identification of the sample location and sample type was critical to the success 
of the calibration.  A sampling program was developed that identified nine sample points around the process 
along with 28 points where flow measurements were recorded on the site SCADA or could be determined by 
calculation. Sample parameters are summarized in Table 1 below.  Ten samples were taken at each of the nine 
sample points identified above. 

Identification of 
key parameters 

Mass Balance  

WWTP 
Analyses and 
measurement 

Mass Balance  

Bench-top 
Analysis 

Development of 
initial model 

Calibration 
using mass 
balances 

Final Calibrated Model 



Table 1: Analytical Samples  

Parameter Short Sample Name Sample 
Frequency 

Chemical Oxygen Demand CODt 
(total COD) 

CODt Daily 

Filtered COD (125 micron) CODf Daily 

Filtered and Flocculated COD 
(modified UCT method) 

CODff Daily 

Carbonaceous BOD5 BOD Daily 

Filtered Carbonaceous BOD5 BODs Daily 

Total Suspended Solids (125 micron) TSS Daily 

Volatile Suspended Solids VSS Daily 

Total Kiedhal nitrogen TKN Daily 

Filtered TKN (125 micron) TKNs Daily 

Ammonia  NH4-N Daily 

Nitrate NO3-N Daily 

Total Phosphorus TP Daily 

Dissolved Reactive Phosphorus DRP Daily 

pH - Daily 

Flow - Daily 

2.2 BENCH SCALE SBR 
The limitation of the analytical methods for the fractionation of the COD components is the measurement of the 
unbiodegradable particulate COD fraction (Sup in Biowin or Xi in ASM models).  The Sup fraction of the COD 
is very important for predictions of mixed liquor concentration, waste solids mass and the performance of 
anaerobic digesters.  Using Mangere as an example, the over estimation of Sup by 25% would increase the 
solids inventory in the model by 20,000kgDS/d. 

The best way to minimize the error in the estimation of the Sup concentration is to use a bench scale reactor.  
This enables a complete mass balance to be undertaken across the reactor under controlled loading and SRT 
conditions.  A balance over the influent, waste solids and final effluent allows the Sup concentration to be fitted 
to the reactor data by means of a total COD balance.  This balance can also be verified by modelling the bench 
scale system in BioWin. 

One of the disadvantages of the SBR protocol is that the reactor cannot be run on all the wastewater streams at 
the same time.  Hence one stream has to be identified for the SBR and the other streams that combine to make 
this stream evaluated by difference.  At Mangere the interstage pump station (IPS) that feeds the nine reactor 
clarifiers was selected for the SBR trial. This is because the IPS: 

• Receives primary treated wastewater that includes all recycles. 



• Feeds the biological treatment stage (this has the longest solids retention time of any unit process). 

• The composition of the WAS generated from the IPS flow determines the solids flux to secondary sludge 